

University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Mr. Muhammad Shabbir (Project Manager) Mukhtar Sons Construction (Pvt.) Ltd. Project:Naveena Apartments, 35-C, Gulberg III, Lahore

Dr. M. Yousaf

41

Our Ref. No. CL/CED/	1030	Dated:	23-10-20
Your Ref. No.	Nil	Dated:	22-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

22-10-20 Tested on: Specimens received on:

23-10-20 in dry/wet condition

Casting Size Weight Area of Ultimate Ultimate Date* Š /Wet X-Mark* (in) (lbs./gms) load Stress Remarks Section Weight ັດ (Sq. in) (Tons/lbs) (gms) (Psi) 1 Hollow Block 15.5x5.8x8.0 19 59 25 950 2 Hollow Block 15.5x5.8x8.0 18.4 59 610 16 3 Hollow Block 15.5x5.8x8.0 19 59 26 990 4 5 6 7 8 9 10 11 12 13 14 15 16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

10661

Dr. M. Yousaf

M. Sohail Wali (Resident Engineer-II) To: H&TE Div., Nespak (Pvt.) Ltd. Lahore Project: Rehabilitation of Road With Street Lights From Anir Chowk, College Road to Eden Left & Right (L=1.5 Kms), Lahore

Our Ref. No. CL/CED	/ 1031	Dated:	23-10-20
Your Ref. No.	3772/ZE/LA/MSW/2020/8	Dated:	22-09-20

Tested on:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

08-10-20

23-10-20 in dry/wet condition

Sr. No.	Mark*	Mark*	Casting Date* /Wet Weight	Size (in)	Weight (lbs./gms)	Area of X-	Ultimate load	Ultimate Stress	Remarks
Sr.			(11)	(103./9113)	Section			Remarks	
		(gms)			(Sq. in)	(Tons/lbs)	(Psi)		
1	Kerb Stone		6x6x6	8	36	94	5850	Cut Cube	
2	Kerb Stone		6x6x6	7.6	36	108	6720	Cut Cube	
3	Kerb Stone		6x6x6	8.2	36	105	6540	Cut Cube	
4									
5									
6									
7									
8									
9									
10									
11									
12									
13									
14									
15									
16									

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

10700 Dr. M. Yousaf

To: Mohammad Aslam (Manager C,R &M) Allied Bank, Engineering Cell Multan

Project: Construction of Allied Bank Limited High Street Branch, Sahiwal (0352)

Our Ref. No. CL/CED/	1032	Dated:	23-10-20
Your Ref. No.	GHQ/S2/CRM/DF-MA/2020/320	Dated:	12-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

14-10-20

Tested on:

23-10-20 in dry/wet condition

<u>г</u>		1				1		1		
		Casting Date*		g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	ľ	Wet \	Neight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
			(gr	ms)			(Sq. in)	(Tons/lbs)	(Psi)	
1	Ground Floor Beams & Slab	7	10	2020	6Diax12	13.6	28.28	68	5390	Engraved
2	Ground Floor Beams & Slab	7	10	2020	6Diax12	13.8	28.28	65	5150	Engraved
3	Ground Floor Beams & Slab	7	10	2020	6Diax12	13.8	28.28	68	5390	Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Resident Engineer Meinhardt, Lahore Project: PEC Building, Lahore

Our Ref. No. CL/CED/ 1033 Dated: 23-10-20

Your Ref No MPPL/ProjPEC/LHR/RE/005 Dated: 16-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

16-10-20 Tested on:

23-10-20 in dry/wet condition

11

Dr Mazhar Saleem

Sr. No.	Mark*	Casting Date* /Wet Weight		Size (in)	Weight (lbs./gms)	Area of X- Section	Ultimate load	Ultimate Stress	Remarks	
പ്			(gms)				(Sq. in)	(Tons/lbs)	(Psi)	
1		7	10	2020	6Diax12	13.2	28.28	55	4360	Non Engraved
2		7	10	2020	6Diax12	13.8	28.28	57	4520	Non Engraved
3		7	10	2020	6Diax12	13.4	28.28	53	4200	Non Engraved
4		8	10	2020	6Diax12	13.8	28.28	49	3890	Non Engraved
5		8	10	2020	6Diax12	13	28.28	53	4200	Non Engraved
6		8	10	2020	6Diax12	14	28.28	55	4360	Non Engraved
7		10	10	2020	6Diax12	13.4	28.28	47	3730	Non Engraved
8		10	10	2020	6Diax12	13.2	28.28	47	3730	Non Engraved
9		11	10	2020	6Diax12	13.2	28.28	51	4040	Non Engraved
10		11	10	2020	6Diax12	13	28.28	47	3730	Non Engraved
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Amjad Pervaiz (Assistant Executive Engineer Civil)

KBCMA, CVAS Narowal

Project: Construction of Eternal Sewerage System Water Supply / Fire Fighting System, Over Head Water Tank (50000-Gallons) Sewerage Equalization Tank No.1 & 2, Disposal Tank No.1 & 2 Tubewell & Tubewell Chamber, Septic Tank (1-2), Oil Seperator, Grease Trap at CVAS Narowal

Our Ref. No. CL/CED/	1034	Dated:	23-10-20
Your Ref. No.	A.E.E/NC/019	Dated:	12-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 19-10-20 Tested on: 23-10-20 in dry/wet condition Casting Date* Size Weight Area of Ultimate Ultimate Ŝ Х-Mark* /Wet Weight (in) (lbs./gms) load Stress Remarks Section . ت (Sq. in) (Tons/lbs) (Psi) (gms) 1 Raft of OHWT 2020 6Diax12 20 9 13.6 28.28 60 4760 Non Engraved 2 Raft of OHWT 20 9 2020 6Diax12 13.8 28.28 63 4990 Non Engraved 3 4 5 6 7 8 9 10 11 12 13 14 15 16 Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory

14 Dr. M. Yousaf



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: IK Associates Karachi Project: Khaadi Sialkot

Our Ref. No. CL/CED/	1035	Dated:	23-10-20
Your Ref. No.	Nil	Dated:	16-10-20

Tested on:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

19-10-20

23-10-20 in dry/wet condition

15

Dr. M. Yousaf

		Ca	asting	Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	N	Vet V	Veight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
			(gn	ıs)			(Sq. in)	(Tons/lbs)	(Psi)	
1	Roof Slab & Beams	8	10	2020	6Diax12	13.8	28.28	89	7050	Engraved
2	Roof Slab & Beams	8	10	2020	6Diax12	14	28.28	71	5630	Engraved
3	Roof Slab & Beams	8	10	2020	6Diax12	13.8	28.28	68	5390	Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Sub Divisional Officer Highway Sub Division, Pattoki

Dr.MazharSaleem

17

Project: Rehabilitation of Road From Adda Dina Nath, Jhallar Qazian, Bhagiana Kalan to Behramkay Length = 9.50 KM

Our Ref. No. CL/CED/	1036	Dated:	23-10-20
Your Ref. No.	104/P	Dated:	18-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

19-10-20 Tested on:

23

23-10-20 in dry/wet condition

		1				1				
		Ca	asting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	N	Vet V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	Abutment Piles	5	10	2020	6Diax12	14	28.28	79	6260	Non Engraved
2	Abutment Piles	5	10	2020	6Diax12	14	28.28	47	3730	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To:	Muhammad Zain-UI-Abadeen (Assistant Resident Engineer)	Dr.MazharSaleem
	E&PHE Div., Nespak (Pvt.) Ltd. Lahore	
	Project: (Package-II) Storm Water Drainage System From Haji Camp to River via Lakshar	ni Chowk, Mcleod
	Road, Nabha Road, Chuburji and Sham Naga, Lahore	

Our Ref. No. CL/CED/	1037	Dated:	23-10-20
Your Ref. No.	3882/11/MZA/01/222	Dated:	15-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 19-10-20 Tested on: 23-10-20 in dry/wet condition Size Weight Area of Ultimate Ultimate Casting Date* Š Х-Mark* /Wet Weight (in) (lbs./gms) load Stress Remarks Section . . (gms) (Sq. in) (Tons/lbs) (Psi) 1 4000 Psi 4 10 2020 6Diax12 14 28.28 4520 Non Engraved 57 2 4 10 2020 6Diax12 14 28.28 53 4200 4000 Psi Non Engraved 3 4000 Psi 4 10 2020 6Diax12 14 28.28 4520 Non Engraved 57 4 13 9 2020 6Diax12 14 28.28 5310 Non Engraved 4000 Psi 67 5 13 9 2020 6Diax12 14.2 28.28 4520 Non Engraved 4000 Psi 57 6 4000 Psi 13 9 2020 6Diax12 14.2 28.28 73 5790 Non Engraved 7 8 9 10 11 12 13 14 15 16

Results can also be seen on website <u>http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6</u>

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix

proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory

19



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Cast Packing Films Pvt. Ltd.

Lahore **Project: Cast Packing Films**

Our Ref. No. CL/CED/	1038	Dated:	23-10-20
Your Ref. No.	Nil	Dated:	20-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on: 23-10-20 in dry/wet condition Casting Date* Size Weight Area of Ultimate Ultimate Š Х-Mark* /Wet Weight (in) (lbs./gms) load Stress Remarks Section ັດ (gms) (Sq. in) (Tons/lbs) (Psi) 1 Foundation 24 9 2020 6Diax12 13.4 28.28 25 1980 Non Engraved 22 2 9 2020 6Diax12 28.28 3090 Columns 13.2 39 Non Engraved 3 4 5 6 7 8 9 10 11 12 13 14 15 16

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory

27 Dr MazharSaleem



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Tahir Mehmood

28 Dr.Mazhar Saleem

Hasnain Builders, Lahore

Project: F.F Column at Old City School Gawal Mandi Lahore (2nd Floor Columns)

Our Ref. No. CL/CED/	1039	Dated:	23-10-20
Your Ref. No.	Nil	Dated:	20-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 20-10-20

Tested on:

23-10-20 in dry/wet condition

I					[
		Cas	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	ſW	et V	Veight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	3750 Psi	17	9	2020	6Diax12	13.4	28.28	51	4040	Non Engraved
2	3750 Psi	17	9	2020	6Diax12	14	28.28	69	5470	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Assistant Executive Engineer

38

Dr. M. Yousaf

KBCMA, **CVAS**, Narowal

Project: Construction of Training/Research Dairy Unit, Training / Research Poultry Unit, Post Mortem Building, Surgery Unit, Theriogenology Unit, Medicine Unit at CVAS, Narowal

Our Ref. No. CL/CED/	1040	Dated:	23-10-20
Your Ref. No.	AEE/NC/013	Dated:	28-09-20

COMPRESSION TEST REPORT

Tested on:

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

22-10-20

23-10-20 in dry/wet condition

Sr. No.	Mark*	Casting Date* /Wet Weight		Size (in)	Weight (Ibs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks	
1	Foundations	31	(gm 8	2020	6x6x6	8.4	36	52	3240	Non Engraved
2	Foundations	31	8	2020	6x6x6	8.4	36	51	3180	Non Engraved
3		01	0	2020	0,0,0	0.4	30	51	5100	Non Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to

be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Assistant Executive Engineer

38 Dr. M. Yousaf

KBCMA, **CVAS**, Narowal Project: Construction of Training/Research Dairy Unit, Training / Research Poultry Unit, Post Mortem Building, Surgery Unit, Theriogenology Unit, Medicine Unit at CVAS, Narowal

Our Ref. No. CL/CED/	1041	Dated:	23-10-20
Your Ref. No.	AEE/NC/014	Dated:	29-09-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

22-10-20 Tested on:

23-10-20 in dry/wet condition

ວ ຊິ້ ເວັ້		Casting Date* /Wet Weight			Size (in)	Weight (Ibs./gms)	Area of X- Section	Ultimate load	Ultimate Stress	Remarks
0)			(gr	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	Columns	6	9	2020	6x6x6	8.8	36	70	4360	Non Engraved
2	Columns	6	9	2020	6x6x6	8.8	36	80	4980	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

 To:
 Ch. Abdul Ghafoor (Resident Engineer)
 Dr. M. Yousaf

 Pepac (Pvt.) Ltd. Lahore
 Project: Establishment of Worker Welfare Complex (Pase-1) Adjacent to Sundar Industrial Estate District

 Kasur "Package-R" (Community Center)

Our Ref. No. CL/CED/	1042	Dated:	23-10-20
Your Ref. No.	RE/PEPAC/WWC-R/99	Dated:	21-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

22-10-20

Tested on:

23-10-20 in dry/wet condition

		Ca	astin	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	N	Vet	Weight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0)			(gi	ms)			(Sq. in)	(Tons/lbs)	(Psi)	
1	1st Floor Slab	23	9	2020	6x6x6	8.6	36	80	4980	Engraved
2	1st Floor Slab	23	9	2020	6x6x6	9	36	84	5230	Engraved
3	1st Floor Slab	23	9	2020	6x6x6	8.8	36	101	6290	Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website <u>http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6</u>

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory

43 M. Yousaf



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Sub Divisional Officer

36 Dr.Mazhar Saleem

Buildings Sub Division No. 12, Lahore Project: Construction of office Complex of Food Directorate Divisional Food Office Lahore and DFC, **Office Lahore**

Our Ref. No. CL/CED/	1043	Dated:	23-10-20
Your Ref. No.	521/SDO12th	Dated:	21-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

22-10-20 Tested on:

23-10-20 in dry/wet condition

					.					
		Cas	Casting Date*		Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/W	'et V	Veight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	Columns	15	9	2020	6x6x6	8.4	36	87	5420	Non Engraved
2	Columns	15	9	2020	6x6x6	8.8	36	106	6600	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										
	lta san alaa ka saan a									n non onto Rid - C

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Sub Divisional Officer

30 Dr M Yousaf

Buildings Sub Division No. 15, Lahore Project: Construction of New Administration Block in The Premises of Lahore High Court, Lahore

Our Ref. No. CL/CED/	1044	Dated:	23-10-20
Your Ref. No.	1106	Dated:	10-10-20

Tested on:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20

23-10-20 in dry/wet condition

		Cas	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/Wet Weight		(in)	(lbs./gms)	X-Section	load	Stress	Remarks	
0)			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	Roof Slab at 6th Floor	13	9	2020	6x6x6	9	36	89	5540	Non Engraved
2	Roof Slab at 6th Floor	13	9	2020	6x6x6	9	36	84	5230	Non Engraved
3	Roof Slab at 6th Floor	13	9	2020	6x6x6	9	36	71	4420	Non Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to

be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Sub Divisional Officer

30 Dr. M. Yousaf

Buildings Sub Division No. 15, Lahore Project: Construction of New Administration Block in The Premises of Lahore High Court, Lahore

Our Ref. No. CL/CED/	1045	Dated:	23-10-20
Your Ref. No.	1133	Dated:	16-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:	21-10-20	Tested on:	23-10- 20	in dry/wet condition	

		Cas	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	ſW	'et V	Veight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
0)			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	Lift Well at 7th Floor	19	9	2020	6x6x6	9	36	93	5790	Non Engraved
2	Lift Well at 7th Floor	19	9	2020	6x6x6	9	36	128	7970	Non Engraved
3	Lift Well at 7th Floor	19	9	2020	6x6x6	9	36	86	5360	Non Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website <u>http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6</u>

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Sub Divisional Officer

30 Dr. M. Yousaf

Buildings Sub Division No. 15, Lahore Project: Construction of New Administration Block in The Premises of Lahore High Court, Lahore

Our Ref. No. CL/CED/	1046	Dated:	23-10-20
Your Ref. No.	1137	Dated:	20-10-20

Tested on:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20

23-10-20 in dry/wet condition

(
		Cas	sting	J Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	ſW	et V	Veight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
			(gn	ıs)			(Sq. in)	(Tons/lbs)	(Psi)	
1	Columns at 7th Floor	20	9	2020	6x6x6	9.2	36	144	8960	Non Engraved
2	Columns at 7th Floor	20	9	2020	6x6x6	9.4	36	140	8720	Non Engraved
3	Columns at 7th Floor	20	9	2020	6x6x6	9	36	92	5730	Non Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										
-	Ito ann alan ha anan ar		• •					.		

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Sub Divisional Officer

30 Dr. M. Yousaf

Buildings Sub Division No. 15, Lahore Project: Construction of New Administration Block in The Premises of Lahore High Court, Lahore

Our Ref. No. CL/CED/	1047	Dated:	23-10-20
Your Ref. No.	1131	Dated:	16-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

		Casting Date*		g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	w	'et V	Veight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	Columns at 7th Floor	18	9	2020	6x6x6	9	36	109	6790	Non Engraved
2	Columns at 7th Floor	18	9	2020	6x6x6	9	36	89	5540	Non Engraved
3	Columns at 7th Floor	18	9	2020	6x6x6	9	36	80	4980	Non Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										
						· · · · · / f - · · · · · · · · · · · · · · · · · ·				

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Sub Divisional Officer

33 Dr. M. Yousaf

Buildings Sub Division, Kamalia Project: Construction of Judicial Complex at Pirmahal District T.T.Singh (ADP No. 4350 For The Year 2019-20) Residential Portion (Group No.2)

Our Ref. No. CL/CED/	1048	Dated:	23-10-20
Your Ref. No.	1100	Dated:	15-10-20

Tested on:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20

23-1

23-10-20 in dry/wet condition

Sr. No.	Mark*			g Date* Veight ns)	Size (in)	Weight (Ibs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
1	RCC Columns	25	9	2020	6x6x6	8.8	36	70	4360	Non Engraved
2	RCC Columns	25	9	2020	6x6x6	9	36	63	3920	Non Engraved
3	RCC Columns	25	9	2020	6x6x6	9	36	64	3990	Non Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website <u>http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6</u>

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Sub Divisional Officer

33

Dr. M. Yousaf

Buildings Sub Division, Kamalia

Project: Construction of Judicial Complex at Pirmahal District T.T.Singh (ADP No. 4350 For The Year 2019-20) Residential Portion (Group No.2). Residence Grade 20 & Above

Our Ref. No. CL/CED/	1049	Dated:	23-10-20
Your Ref. No.	1098	Dated:	15-10-20

Tested on:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20

23-10-20 in dry/wet condition

		<u> </u>			-]
		Cas	ting	Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/We	et W	/eight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
			(gm	ıs)			(Sq. in)	(Tons/lbs)	(Psi)	
1	RCC Roof Slab	24	9	2020	6x6x6	8.6	36	53	3300	Non Engraved
2	RCC Roof Slab	24	9	2020	6x6x6	8.6	36	43	2680	Non Engraved
3	RCC Roof Slab	24	9	2020	6x6x6	8.6	36	60	3740	Non Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to

be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

34

Project: CMPAK, Site ID-52738, Raft Foundation

Our Ref. No. CL/CED/ 1050 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/725

Dated[.] 09-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

		C	astino	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/Wet Weight		(in)	(lbs./gms)	X-Section	load	Stress	Remarks	
ي. ت	Wark	/			(11)	(103./9113)				Remarks
			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	2	10	2020	6x6x6	8	36	63	3920	Non Engraved
2	(1:1.5:3)	2	10	2020	6x6x6	8	36	71	4420	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

34

Project: CMPAK, Site ID-52738, Column / BTS PAD

Our Ref. No. CL/CED/ 1051 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/726 Dated[.] 11-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

o ຊິ Mark* ເວັ		Casting Date*			Size (in)	Weight (Ibs./gms)	Area of X-Section	Ultimate load	Ultimate Stress	Remarks
			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	4	10	2020	6x6x6	8.2	36	65	4050	Non Engraved
2	(1:1.5:3)	4	10	2020	6x6x6	8	36	69	4300	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

34

Project: CMPAK, Site ID-52693, Raft Foundation

Our Ref. No. CL/CEI	D/ 1052	Dated:	23-10-20
Your Ref. No.	CME/Cubes/CMPAK/727	Dated:	12-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

O	Mark*			g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	Λ	Net V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0,	0)		(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	5	10	2020	6x6x6	8.2	36	57	3550	Non Engraved
2	(1:1.5:3)	5	10	2020	6x6x6	8.4	36	73	4550	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

34

Project: CMPAK, Site ID-52693, Column / BTS PAD

Our Ref. No. CL/CED/ 1053 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/728 Dated[.] 13-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

ċ		C	asting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	Λ	Wet V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
S			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1.15.2)	6	10	2020	6x6x6	8.2	36	83	5170	
	(1:1.5:3)	0	10	2020	0X0X0	0.2		03	5170	Non Engraved
2	(1:1.5:3)	6	10	2020	6x6x6	8.2	36	51	3180	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

34

Project: CMPAK, Site ID-52563, Column / BTS PAD

Our Ref. No. CL/CED/ 1054 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/724 Dated[.] 13-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

		C	asting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	Λ	Wet V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0)			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	6	10	2020	6x6x6	8.2	36	79	4920	Non Engraved
2	(1:1.5:3)	6	10	2020	6x6x6	8	36	73	4550	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

34

Project: CMPAK, Site ID-52771, Raft Foundation

Our Ref. No. CL/CED/ 1055 Dated: 23-10-20 Your Ref No

CME/Cubes/CMPAK/729 Dated[.] 12-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

	ġ		asting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*			Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
Sr			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	5	10	2020	6x6x6	8.2	36	65	4050	Non Engraved
2	(1:1.5:3)	5	10	2020	6x6x6	8.4	36	81	5040	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

34

Project: CMPAK, Site ID-52771, Column / BTS PAD

Our Ref. No. CL/CED/ 1056 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/730 Dated: 13-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

			Casting Date*							
÷		Ca	asting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	Λ	Wet V	Veight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	6	10	2020	6x6x6	8.6	36	67	4170	Non Engraved
2	(1:1.5:3)	6	10	2020	6x6x6	8.4	36	71	4420	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

34

Project: CMPAK, Site ID-52563, Raft Foundation

Our Ref. No. CL/CED/ 1057 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/723 Dated[.] 09-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

o.				g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	Λ	Net V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0,			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	2	10	2020	6x6x6	8.2	36	75	4670	Non Engraved
2	(1:1.5:3)	2	10	2020	6x6x6	8	36	59	3680	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

34

Project: CMPAK, Site ID-50741, ODU PAD

Our Ref. No. CL/CED/ 1058 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/719 Dated[.] 16-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

ຊິທີ ເວັ		Casting Date*			Size	Weight	Area of	Ultimate	Ultimate	
ðr. No	Mark*	///	/et V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0)			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	18	9	2020	6x6x6	8.6	36	118	7350	Non Engraved
2	(1:1.5:3)	18	9	2020	6x6x6	8	36	112	6970	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

34

Project: CMPAK, Site ID-52747, Column / BTS PAD

Our Ref. No. CL/CED/ 1059 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/718 Dated[.] 19-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

		Ca	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/W	/et V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0,			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	21	9	2020	6x6x6	8	36	108	6720	Non Engraved
2	(1:1.5:3)	21	9	2020	6x6x6	8.6	36	108	6720	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

34

Project: CMPAK, Site ID-52747, Raft Foundation

Our Ref. No. CL/CED/ 1060 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/717 Dated[.] 17-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

Sr. No.	Mark*	Casting Date* /Wet Weight			Size	Weight	Area of	Ultimate	Ultimate	
					(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0)		(gms)					(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	19	9	2020	6x6x6	8.2	36	110	6850	Non Engraved
2	(1:1.5:3)	19	9	2020	6x6x6	8	36	118	7350	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore Project: CMPAK, Site ID-51619, ODU PAD

Our Ref. No. CL/CED/ 1061 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/720 Dated[.] 20-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

21-10-20 Tested on:

23-10-20 in dry/wet condition

34

Dr Mazhar Saleem

Sr. No.	Mark*	Casting Date* /Wet Weight			Size	Weight	Area of	Ultimate	Ultimate	
					(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0)			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	22	9	2020	6x6x6	8	36	112	6970	Non Engraved
2	(1:1.5:3)	22	9	2020	6x6x6	8.2	36	108	6720	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-52784, Column / BTS PAD

Our Ref. No. CL/CED/ 1062 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/703 Dated[.] 12-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

Sr. No.	Mark*	Casting Date* /Wet Weight			Size (in)	Weight (Ibs./gms)	Area of X-Section	Ultimate load	Ultimate Stress	Remarks
Sr.	Mark				(11)	(103./9113)				Remarks
		(gms)					(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	14	9	2020	6x6x6	8	36	118	7350	Non Engraved
2	(1:1.5:3)	14	9	2020	6x6x6	8	36	118	7350	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Imran Akhtar (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-43010, Pier Foundation

Our Ref. No. CL/CED/ 1063 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/716 Dated[.] 03-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X- Section	Ultimate load	Ultimate Stress	Remarks
Sr		(gms)					(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	5	9	2020	6x6x6	8	36	124	7720	Non Engraved
2	(1:1.5:3)	5	9	2020	6x6x6	8	36	90	5600	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Imran Akhtar (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-43042, Pier Foundation

Our Ref. No. CL/CED/ 1064 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/715 Dated[.] 07-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

Sr. No.	Mark*	Casting Date*		Size	Weight	Area of	Ultimate	Ultimate		
		Λ	Vet	Weight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
			(g	ms)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	9	9	2020	6x6x6	8	36	94	5850	Non Engraved
2	(1:1.5:3)	9	9	2020	6x6x6	8	36	104	6480	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-51228, Drill Pier / BTS PAD

Our Ref. No. CL/CED/ 1065 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/699 Dated: 07-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

		1								
Sr. No.	Mark*	Casting Date*		Size	Weight	Area of	Ultimate	Ultimate		
		٨	Vet	Weight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
			(g	ms)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	9	9	2020	6x6x6	8	36	102	6350	Non Engraved
2	(1:1.5:3)	9	9	2020	6x6x6	8.2	36	83	5170	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-52670, Raft Foundation

Our Ref. No. CL/CED/ 1066 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/700 Dated: 09-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

Ċ		Ca	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/W	/et V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0)			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	11	9	2020	6x6x6	8	36	104	6480	Non Engraved
2	(1:1.5:3)	11	9	2020	6x6x6	8	36	90	5600	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-52670, Column / BTS PAD

Our Ref. No. CL/CED/ 1067 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/701 Dated[.] 11-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

		Ca	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/M	/et V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
S			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	13	9	2020	6x6x6	8.6	36	83	5170	Non Engraved
2	(1:1.5:3)	13	9	2020	6x6x6	8	36	92	5730	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-52784, Raft Foundation

Our Ref. No. CL/CED/ 1068 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/702 Dated[.] 10-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

·		Ca	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	///	/et V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0)			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	12	9	2020	6x6x6	8	36	102	6350	Non Engraved
2	(1:1.5:3)	12	9	2020	6x6x6	8	36	94	5850	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-52651, Column / BTS PAD

Our Ref. No. CL/CED/ 1069 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/712 Dated: 14-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

		Ca	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*			Veight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	16	9	2020	6x6x6	8.2	36	86	5360	Non Engraved
2	(1:1.5:3)	16	9	2020	6x6x6	8.6	36	83	5170	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

26 Dr Mazhar Saleem

Project: CMPAK, Site ID-52651, Raft Foundation

Our Ref. No. CL/CED/ 1070 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/711 Dated[.] 12-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

		Ca	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/W	/et V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0 0			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	14	9	2020	6x6x6	8.2	36	100	6230	Non Engraved
2	(1:1.5:3)	14	9	2020	6x6x6	9	36	90	5600	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore Project: CMPAK, Site ID-51619, ODU PAD

Dr Mazhar Saleem

26

Our Ref. No. CL/CED/ 1071 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/708 Dated: 29-09-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

		Ca	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/M	/et V	Veight	(in)	(lbs./gms)	X- Section	load	Stress	Remarks
0,			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	22	9	2020	6x6x6	8.4	36	73	4550	Non Engraved
2	(1:1.5:3)	22	9	2020	6x6x6	8.2	36	94	5850	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-51806, Drill Pier / BTS PAD

Our Ref. No. CL/CED/ 1072 Dated: 23-10-20 Your Ref No Dated[.]

CME/Cubes/CMPAK/709 05-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

		Ca	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/W	/et V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
S			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	28	9	2020	6x6x6	8.2	36	81	5040	Non Engraved
2	(1:1.5:3)	28	9	2020	6x6x6	8.2	36	90	5600	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-52736, Drill Pier / BTS PAD

Our Ref. No. CL/CED/ 1073 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/710 Dated[.] 06-10-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

		Ca	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*			Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
S			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	29	9	2020	6x6x6	8.6	36	92	5730	Non Engraved
2	(1:1.5:3)	29	9	2020	6x6x6	8.4	36	73	4550	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

26 Dr Mazhar Saleem

Project: CMPAK, Site ID-52651, Column / BTS PAD

Our Ref. No. CL/CED/ 1074 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/704 Dated[.]

23-09-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

					<u>.</u>					
ġ		Ca	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/W	/et V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0 0			(gr	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	16	9	2020	6x6x6	8.4	36	94	5850	Non Engraved
2	(1:1.5:3)	16	9	2020	6x6x6	8.8	36	100	6230	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-52747, Raft Foundation

Our Ref. No. CL/CED/ 1075 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/705 Dated[.]

26-09-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

		Cas	stind	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*			Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0)			(gr	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	19	9	2020	6x6x6	8.4	36	76	4730	Non Engraved
2	(1:1.5:3)	19	9	2020	6x6x6	8.4	36	102	6350	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: M Furgan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-52747, Column / BTS PAD

Our Ref. No. CL/CED/ 1076 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/706 Dated[.]

28-09-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

ō		Ca	sting	g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/W	/et V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0)			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	21	9	2020	6x6x6	8.4	36	71	4420	Non Engraved
2	(1:1.5:3)	21	9	2020	6x6x6	8.6	36	73	4550	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

26 Dr.Mazhar Saleem

To: M Furqan (Project Manager) CM Engineering (Pvt.) Ltd. Lahore Project: CMPAK, Site ID-50741, ODU PAD

Our Ref. No. CL/CED/ 1077 Dated: 23-10-20 Your Ref. No. CME/Cubes/CMPAK/707 Dated: 25-09-20

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

.o				g Date*	Size	Weight	Area of	Ultimate	Ultimate	
Sr. No.	Mark*	/W	/et V	Veight	(in)	(lbs./gms)	X-Section	load	Stress	Remarks
0,			(gn	ns)			(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	18	9	2020	6x6x6	8.4	36	100	6230	Non Engraved
2	(1:1.5:3)	18	9	2020	6x6x6	8.6	36	86	5360	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Imran Akhtar (Project Manager) CM Engineering (Pvt.) Ltd. Lahore Project: CMPAK, Site ID-42972, Column

Our Ref. No. CL/CED/ 1078 Dated: 23-10-20 Your Ref No CME/Cubes/CMPAK/714 Dated: 14-10-20

Tested on:

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20

23-10-20 in dry/wet condition

26

Dr.Mazhar Saleem

Sr. No.	Mark*	Casting Date*			Size	Weight	Area of	Ultimate	Ultimate	
		/Wet Weight			(in)	(lbs./gms)	X- Section	load	Stress	Remarks
		(gms)					(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	7	10	2020	6x6x6	8.4	36	65	4050	Non Engraved
2	(1:1.5:3)	7	10	2020	6x6x6	8.4	36	59	3680	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)



University of Engineering and Technology, Lahore Phone Nos. 042-99029202, 042-99029217

To: Imran Akhtar (Project Manager) CM Engineering (Pvt.) Ltd. Lahore

Dr Mazhar Saleem

26

Project: CMPAK, Site ID-42972, Raft Foundation

Our Ref. No. CL/CED/ 1079 Dated: 23-10-20

Your Ref No CME/Cubes/CMPAK/713 Dated[.] 12-10-2020

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

20-10-20 Tested on:

23-10-20 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size	Weight	Area of	Ultimate	Ultimate	
		/Wet Weight			(in)	(lbs./gms)	X-Section	load	Stress	Remarks
		(gms)					(Sq. in)	(Tons/lbs)	(Psi)	
1	(1:1.5:3)	5	10	2020	6x6x6	8.4	36	63	3920	Non Engraved
2	(1:1.5:3)	5	10	2020	6x6x6	8.4	36	100	6230	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6

* as engraved on the specimens (if any)

** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

*** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

**** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)